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Pos Part Number Description Additional Text Quantity
1 S$534300005S0000 1.00
2 S534300001S0000 inner tupe left cpl. 1.00
3 0025080206 HH collar screw M8x20 SELF-LOCKING 4.00
4 95010054 Mainspring (38,5) 4,8-415 fork 1.00
5 S218700000S0000 HS screw M10x23 cpl. 1.00
7 43570982 Fork outer tube 44.13x510 dt49 2.00
8 R14042T GUIDE BUSHING SET 1.00
9 R516T Fork sealing kit 43mm 1.00
10 43570928S2 Screw cap M46x1,5 cpl. 1.00
11 43570927S screw cap M46x1,5 Luft cpl. 1.00




12 RP10021T Adjuster Kit screw cap 1.00
13 43570023 O-ring 41x2 NBR7O0 siliconized 2.00
16 48601494ST Schrader valve M8x1 cmpl. 1.00
17 43570860S Stop 12.4x28.6x167 cmpl. 1.00
18 04500003 O-ring 11x2,5 NBR70 PTFE yello 1.00
19 48601822 Piston rod 12x483 1.00
20 43570941 Adjustment tube 6x453,6 1.00
21 48600277S Needle 4,5x43,6 cpl. 1.00
22 48600578S Spring (13,9) 37-32 rebound cp 1.00
23 48600299 O-ring 6x1,2 NBR70 1.00
24 48600576 Tap 6x46 rebound 1.00
25 35480377 Spring (11,7) 1,5-8 valve 1.00
26 48602002S Midvalve piston assembly d23 1.00
27 40540486 Nut M6x0,5 h6,5 WAF 10 rebound 1.00
28 43570808 Spring retainer 27,3x59,6x26,5 1.00
29 48601702 Shim 27,5x33x0,3 1.00
30 48600430 Guide bushing 12x14x10 1.00
31 48601619 Screw sleeve M27x0,8 1.00
32 48600870 Tube 23x330 1.00
33 48601935 Adapter 23x28x64 1.00
34 48600163 Nut valve M6x0,5 h6,5 WAF17 1.00
35 48600202 Spring (8,5) 16,5 valve 1.00
36 48600061 Shim 8x24x0,40 1.00
37 48601934S Piston 6x27,3x9 compression cp 1.00
38 48600586S3 Compression, cmpl. 1.00
39 43570859 Lock nut M12x1 h20 WAF22 1.00
40 S$83880000600000 Stop 12,2x25x106,5 1.00
41 S$50120000000000 Piston rod 12x470 1.00
42 4860145252 Screw sleeve M35,5x0,8 1.00
43 4860182081 Spring (22) 60-30 rebound cpl. 1.00
44 43570844S Piston 5x34x31,5 mainpiston Fr 1.00
45 4860157182 Tube incl. mounting 410mm air 1.00
46 43570845S Adapter M10xM35,5x0,8x25 cpl. 1.00
47 52000371 Sticker warning 63x41 1.00
48 43570915 Fork protection ring 55,1mm 2.00
49 43570926 Stroke indicator d43 red 2.00
50 52000229SET Sticker XAXT AER OC 161x214 1.00
51 43570869 Spring retainer 26,2x40,5x2 1.00
96 RP80005 spacer kit fork 0.00
97 T14034 Fuchs grease IPR (250g) 1.00
98 00062010053 special grease AER Fork 400g 1.00
99 48601166S1 Fork Fluid Viscosity 4.0 5L 1.00




